LOCTITE 243

LOCTITE 243

950 ADVENTURE BLACK LOW 2004 <2004><AU, GB><9860D6>
SIDE / CENTER STAND

@

@ ~8

Co.

-

o

Pos Part Number Description Additional Text Quantity
1 60003023000 SIDESTAND LC8 ADV.S L=349MM 03 ADVENTURE S 1.00
1 60003023100 SIDESTAND LC8 ADV. L=319MM 03 ADVENTURE 1.00
3 58203027200 SCREW FOR SIDE STAND M10X26,7 1.00
4 60003028001 SCREW SIDE STAND SPRING 03 1.00
5 60003028003 SUPPORT SIDE STAND SPRING 03 2.00
6 60003024000 SPRING FOR SIDE STAND 03 2.00
7 60003026000 SIDE STAND BRACKET 03 1.00
8* 0015100303 HH COLLAR SCREW M10X30 WS=13 2.00
9 60003023001 SIDE STAND PICKUP CPL. 03 1.00
10 0015100243 HH COLLAR SCREW M10X24 WS=13 2.00
11 60011045000 SIDE STAND SWITCH 03 1.00
22 60003022044 * CENTER STAND KIT L=379 03 ADVENTURE S 1.00
22 60003022144 CENTER STAND KIT L=346 03 ADVENTURE 1.00

1855



23 60003030000 SPRING FOR CENTER STAND 03 2.00
24 60003022115 SPRING TENSIONER 03 1.00
25* 0125080003 washer DIN 125 A -8.4 1.00
26 0015080303 HH COLLAR SCREW M 8X30 WS=10 1.00
27 56503093000 SPECIAL SCREW M10X55 WS=17 2.00
28* 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00
29 60003022020 BEARING BUSH CENTER STAND 03 2.00
30 60003022021 SPACER 10X16X38 MM 03 2.00

* = New part




